
mainr:::rami
U)E=I) mAnUAL

OtcCto~ G~.A?"iCinC.





USERS MANUAL

Revision A
July I, 1978



Copyright1978 by Vector GraphicInc.
All rights reserved.

DisclaUner
Vector Graphic makes no representations or warranties with respect to the
contents of this manualitself, even if the product it describes is covered
by a warranty or repair agreement. Further, Vector Graphicreserves the
right to revise this publication and to makechanges from time to time in
the content hereof without obl.1gationof Vector Graphicto notify any person
of such revision or changes, except whenan agreement to the contrary
exists.

Revision Numbers
'!he revision letter such as Aor B changes if the manualhas been improved
but the product itself has not been significantly modified. Whenthe
product itself is modified significantly, the product will get a new
revision number,as shownon the manual's title page, and the manual will
revert to revision A, as if it were treating a brand newproduct. '!HIS
MANUALSHOULD ONLY BE USED WITH THE PRODUCT( S) IDENTIFIED ON THE TITLE
PAGE.



The Mainframe sold hereunder is sold "as is", with all faults and
without any warranty, either expressed or implied, including any
implied warranty of fitness for intended use or merchantability.
However, the above notwithstanding, VECTOR GRAPHIC, INC., will, for a
period of ninety (90) days following delivery to customer, repair or
replace any Mainframe that is found to contain defects in materials or
workmanship, provided:

1. Such defect in material or workmanship existed at the time
the Mainframe left the VECTOR GRAPHIC, INC., factory;

2. VECTOR GRAPHIC"INC., is given notice of the precise
defect claimed within ten (10) days after its discovery;

3. The Mainframe is promptly returned to VECTOR GRAPHIC,
INC., at customer's expense, for examination by VECTOR GRAPHIC, INC.,
to confirm the alleged defect, and for subsequent repair or
replacement if found to be in order.
Repair, replacement or correction of any defects in material or
workmanship which are discovered after expiration of the period set
forth above will be performed by VECTOR GRAPHIC, INC., at Buyer's
expense, provided the Mainframe is returned, also at Buyer's expense,
to VECTOR GRAPHIC, INC., for such repair, replacement or correction.
In performing any repair, replacement or correction after expiration
of the period set forth above, Buyer will be charged in addition to
the cost of parts the then-current VECTOR GRAPHIC, INC., repair rate.
At the present time the applicable rate is $35.00 for the first hour,
and $18.00 per hour for every hour of work required thereafter. Prior
to commencing any repair, replacement or correction of defects in
material or workmanship discovered after expiration of the period for
no-cost-to-Buyer repairs, VECTOR GRAPHIC, INC., will submit to Buyer a
written estimate of the expected charges, and VECTOR GRAPHIC, INC.,
will not commence repair until such time as the written estimate of
charges has been returned by Buyer to VECTOR GRAPHIC, INC., signed by
duly authorized representative authorizing VECTOR GRAPHIC, INC., to
commence with the repair work involved. VECTOR GRAPHIC, INC., shall
have no obligation to repair, replace or correct any Mainframe until
the written estimate has been returned with approval to proceed, and
VECTOR GRAPHIC, INC., may at its option also require prepayment of the
estimated repair charges prior to commencing work.
Repair Agreement void if the enclosed card is not returned to VECTOR
GRAPHIC, INC. within ten (10) days of end consumer purchase.





PARI'S LIST

PCMER SUPPLY CHECKOOl'

PCMER SUPPLY WI~ DIAGRAM

~ 1+ MINI-FLOPPY PCMER SUPPLY PC BOARD
PARI'S LIST, WIRING





\!lY.

1
1
1
1
4

1

1
1

1

1
1
1
1

1
1

CABnmt' 00l'rCM
CABINET 'IOP WI 14 #8-32XI/4 PAINTED SCREWS
FR:N1' PANEL
REAR PANEL
RUBBER FEET WI 4 FACH #4-40Xl/2 SCRE.WS,LOCKWASHERS,
HEX NUTS, FLAT WASHERS
lOl'RCN WHISPER FAN OR EO]IVALENT WI 4 FACH #6-32Xl SCREWS,
LOCRWASHERS, HEX Nt11'S, FLAT WASHERS
FAN GJARD
FILTERED LINECORD RECEPl'ACLE WI 2 EACH #4-40X1/2 SCREWS,
LOCKWASHERS, HEX Wl'S, PlAT WASHERS
ACCESSORY l?O'lER RECEPl'ACLE WI 2 EACH t6-32X1/2 SCRE.WS,
LOCI<WASHERS, HEX Nt1rS, PlAT WASHERS
FUSEHCLDER WI 1 EACH LOCRWASHER, HEX NUl', FLAT WASHER
FUSE, 5 AMP, f£C1iI BLCM'
LINECORD
'mANSFOBMER WI 4 FJa,CH'nO-32Xl/2 SCRE.WS,LOCKWASHERS,
HEX NUTS, FLAT WASHERS
ELECTRa:.YTIC CAPACI'IOR 150,000 MFD
<:::LAMPFOR ABOVE WI 1 EACH #6-32X5/8 SCREW, LOCRWASHER,
HEX wr,FLAT WASHER AND 3 FACH #6-32X3/8 SCRE.WS,
LOCI<WASHERS, HEX Nt11'S AND FLAT WASHERS
ELECTR<LYTIC CAPACITORS, 17,000 MFD
CI:J\MPS FOR ABOVE WI 2 EACH #6-32X5/8 SCREWS, LOCRWASHERS,
HEX W'l'S AND FLAT WASHERSAND 4 FACH i6-32X3/8 SCRE.WS,
LOCI<WASHERS,HEX NtJl'S AND FLAT WASHERS
BRIr.GE RECTIFIER WI 1 FACH #6-32XI/2 SCREW, LOCKWASHER
HEX NUl', FLAT WASHER
REVERSE !GiER DIODES IN1183RA OR ECUIVALENT wi 2 E'ACH 1/4"
LOCKWASHERS, 1/4" HEX NUTS, FLAT WASHERS
srANDOFFS wi 24 i6-32XI/4 SCRa'lS AND 12 LOCKWASHERS
100 PIN DUAL 50 EOOE CONNECTORS
GUIDE RAILS WI 4 #8-32Xl/2 SCREWS (FRONT) & 4 FACH i6-32X3/8
SCREWSAND LOCRWASHERS (REAR)
CARD GJIDES
CARD GUIDE LQCKDl; BtJrl'CNS
SKITCH #554-3121-511 AND LENS CAP "RESET"
SWITCH #554-1131-511 AND LENS CAP "FOiER"
BtLBS FUR ABOVE
CABLE TIES



DISK MOONTIR; BRACKET (MZ CN.,y)
DISK SHIELD BRACKET (MZ CNLY)
TEBMINAL LOOS:

1
9
5
7

BX>KUP WIRE:
1.0' U2 BLACK
2.5' #12 RED
loS' U2 WHITE
6.5' #16 BLACK
5.0' #16 VICLET
6.0' f16 WHITE
2.5 ' 116 YE:LLCW
1. 0' 120 BLUE

MOI'HERBOARD WI'lB MANUAL
SCLDER

ELUE #6
BLUE no
RED #6
RED no





j:
TO MOTHERBOARD

TO MOTHERBOARD
PIN NO. 75



THIS SECl'ICN IS ProVIDED roR REFERENCE. YOUR VECTORGRAPHIC MAINFRAMEHAS BEEN
CQo1PLETELYTESTED AT THE FAC'roRY.

THIS POWER SUPPLY USES 110V AC, WHICH IS A rorENTIALLY LETHAL VOLTAGELEVEL.
EXTREMECAUTICN MUST BE EXERCISED WHEN~ WITH THESE CIRCUITS WHENro-lER IS
APPLIED. IT IS SUGGESTEDTHAT THE USER ALWAYSKEEP ONE HAND IN HIS KCKET WHILE
\'l)RK!NG CN '!HE IOiER SUPPLY. NEVER MAKE OHMMETEROR CONTINUITY MEASUREMENTS
WHILE PCMER IS APPLIED.

PRELIMINARY CHECKOOl' (WITHOUTIOVER)

DO tDT APPLY IQiER ~ THESE TESTS.

REVIBi ALL PREVIOU; WIRIN; INSTRUCTIONS ro INSURE THAT THE PGlER SUPPLY IS WIRED
CORREC.ILY. OIECK A1;.L.~ roR MECHANICAL INTEGRITY, SUCH AS THE SCREW
TERMINALS ON THE ELECTROLYTIC CAPACITORS AND THE MOTHERBOARD. A LOOSE OR
t.JN'rEHl1INATEDWIRE CAN CAUSE SERIOOS mMAGE ro mE ccmurER AND PRESENT A SAFETY
HAZARDro THE USER.

USn«; AN CBMME'1'ER, amcK '!HE CXN1'INUITY BE'IWEENmE LINECORD RECEPTACLE GROUND
TERMINAL AND THE NEGATIVE TER-UNAL OF THE 17,000 MFD CAPACITOR. CCNrINUITY (0
OHMS) SlDLD BE INDICATED BE'IWEENTHESE OOINTS. ~ MEASUREFRG1 mE CAPACITOR
TO SOME BARE METALroRl'ICN OF THE CHASSIS. CONrINUITY SHOULDALSO BE INDICATED
HERE.

WITH THE OHMMETERON THE Xl SCALE, MEASUREACROSS THE 150,000 CAPACITOR. IF A
SHORT IS INDICATED, REVERSE THE LEADS OF THE OHMMETER AND REPEAT THE
MFASUREMENl'. THE CORRECl' INDlCATICN OF THE OHMMETERWILL BE A SLCMLYINCREASn«;
VALUE (F RESISTANCE (IN mE ORDER OF SECCNDS) TO A FINAL VALUE OF 100 OHMS PLUS
OR MINUS 20%. IF A SHORl' IS INDICATED BOIH TIMES, THEN EITHER THE CAPACITOR IS
SHORl'ED OR '!HERE IS A WIRnIi ERroR.

REPFAT THE ABOVETEST CN EACH OF THE 'n«> 17,000 MFD CAPACITORS. THE FINAL VALUE
OF RESISTANCE roR THESE TESTS SHOOLDBE 820 CEMS PLUS OR MINUS 20%. THEREFORE,
ADJUST THE SCALE OF THE OHMMETERACCORDINGLY. THE RESPONSE TIME WILL BE MUCH
SIDRl'ER roR THESE CAPACITORS.

BEFORE APPLYING POWER TO THE COMPUTER, REMOVE ALL PLUG-IN CIRCUIT BOARDS.
INSURE '!HAT '!HE FUSE IS INSTALLED AND '!HAT '!HE 1O'lER S"lITCH IS OFF. COONECT'!HE
AC LINECORD AND TURN ON THE PCMER SWITCH. LISTEN FOR ANY CRACI<Ln«; SOUNDSOR
VERY LOUD BUZZING IN THE TRANSFORMER. IMMEDIATELY DISCONNECT POWER BY



UNPLUGGING THE LINECORD IF ANY UNUSUAL SOUNDS ARE NOTED OR IF ARCING IS
APPARENT.

CORRECT OPERATION OF THE PCMER SUPPLY SEDULD BE THE FAN RUNN~ AND oom PILOT
LIGHTS CN. WITH A \(L'lMETER CHECK EACH OF THE POWER SUPPLY VOLTAGES. THEY
SHOULD BE:

+8 VCLTS
+16 VCLTS
-16 VCLTS

+7.5 ro +11 vtLTS
+15 ro +20 ~TS
-15 ro -20 vtLTS

~ va..TAGE READING OOT C£ '1HE J.lCCEPl'ABLE LIMITS INDICATES A FAILURE IN THAT
CiRCUIT. THE MOST LIKELY FAILURES, AFTER WIRnr; ERRORS HAVE BEEN ELIMINATED,
ARE IEFECTIVE DIODES CR'mANSFOOMER.

AFTER THE VOLTAGES HAVE BEEN TESTED AT THE PaiER SUPPLY, CAREFULLYCHECK FOR
THESE va..TAGES CN '.!HE~. '!BEY SHOtlLD BE CN THE Fa..LGlING PINS:

aus \ULTAGE .

+8 \(LTS
+16 VOLTS
-16 VCLTS
GRJUND

1, 51
2
52
50, 100

INCORRECT READING HERE CCX1LD IWmGE CIRCUIT ~ WHENTHEY ARE INSTALLED. IF
ANY WReN; VOLTAGESARE FOUND, CAREFULLYCHECKWIRIro ro THE MOl.'BERBOARD.



.• r, .',.
f.

~HUfJ~~~ .,~O~~..ij,.sppp~y..

1183RA

3 9
I 2~6ASB 2 IPOWER UfD

L 1 I 8 TO MB +8V

LINE CORD I + 160,000 MFD 100D
RECEPTACLE I I 10 VDC 2W

AND RFI FILTER N ON MB

G S - -- -- -- . ,.:.
6'

~
TO MB +16V

+ 8,000 MFD 820D
20VDC 1W

4
ON MB

--

LColiA?l-iCint:

N.O.
RESET

- 17.000MFDI 20VCD

820D
1W

ON MB





(SUPPLIED WITH VECTOR 1+, 1++, MZ)

PARTS LIST

(JrY.

1
1
1
2
1

PRINI'ED CIlOJIT 0ClARD
7805 RmULA'roR
7812 REGULA'roR
0.1 MFD 50 VOLT CAPACITORS (1 RADIAL, 1 AXIAL)
NYLCN 4-POSI'I'OO PLUG

1/811 SPACERS
#6 SPLIT LOCKWASHERS
#6 FIAT LOCRWASHERS
#6 HEX NUTS
'6-32X3/8 SCREW,PANHEAD SLar
RED no TERotINAL LUG9

WIRE

HOOKUPWIRE:
11 #20 RED
11 #20 ~E
11 #20 VIOLET
11 #20 ~
21 #20 WHITE

'-~;~'-~'--"";:'
. ----





ORANGE
WHT

RED

I WHT
GRN

VIO

TH'-8 SIDE TO BE MOUNTED FACING
MINI·FLOPPY SURFACE

'SCREW
LOCKWASHER

FLATWASRER
-17B-SPAC"ER

I




